SSz-lOoO00OO0odASSsY
SSZ-Il rotor head assembly

I0414-224 |—

HIROBO http://model.hirobo.co.jp/

[J [0 [0 No. !—_H—\ l—\.l—\ !—_\!—\!—\ oo
0414-224 2530011 Code No. S DI;ar;culars Q'ty Price (Yen) R Remarks
2532:044 2506-035 - —— 0 0403-202 0403-202 | giop plate 1 400 | with Screw and FW
2506-004 4@ 2| DOooooooo0 2T 2 OO000 Wmmo OO0 00000
le spacer mm-grip thickness (wooden e)
0414-225 0404-6. Blad 2T 800 | 14, thicki (wooden blade)
- Racon ol 3 2
259020 2O e e T o |l b
0414226 9 £ 0204500 | g mesd AL~ To | o
) @ 0404-811 | SSRV ' damper ruber #70 2 1000 | Hrahees 700
2521-086 \ < .
@ 0414-102 | FEZT Spindle’ 1 500 | with serew and Fw
Sbeor | 253°' (& w100 | 2 g n” o T
- -1 Center hul 3 earing pr
SSZ-11 [ 0] 010 00 0 A arl
0404-740 Q 0414-224 | SE275 Rotor head assembly > 1 set 38,000
nooooon 0404-811 SSZ-1T 0 0 0
(Optional) 0404-820 00 000 0 0414-225 | 5572 Yoke 1 9,800
Optional) oa1a226 | S UL OO DO 1 8,000
2500-089 ( SSZ-2 Blade holder
A EXOOODODODODOODOOOooOoOooo
2521-081 0414-227 X Pitch arm (non-offset) 1 2,800
2506-041 2500-044 rg. 8% 16x 527 2 1,200
' 2500-073 rg. @ 4x @ 8x 3FZZ 2 1,200
% e 2 | a0
Q- 2500-090 | Brg. @ 5% @ 13x AF ZZ > 1,200
WX 2506-004_| FW 3x 8x 0.5T 20 100
a 2506-035 FW 8x 12x 0.1T 10 400
/ 2506-041 FW 5x 12x 1.5T 5 600
000 4x 5% 6.55
S 2521-081 | Collar 4x 5% 6.55 2 500
0404-804 / X 250.007 0414-102 2521086 | Collar12% 182 5 2 500
2539-009 2522001 | Rijus rod M2 16 o 5 500
M20 000000
FD‘tEhDrOE 0o 2524-001 M2 ball link 10 500
e - Ooooodne 5% 12.5% M3
000000000000000000 -~ i 2530099 | Pivotbolt g 5x 12.5x M3 2 490
goooOooOoOooOooooooon ! Q) i ZOSZO07 | MSH 6 O 10 490
Refer to the instruction manual for the model ! ' H 2539-009 | Buttom bolt M5x_10 2 300
helicopter to which the rotor head is attached | ' 2539011 | B e ot msis & 2 300
and check its pitch settings before adjusting ! 2522-001 ! SromBol MR 8
the pitch rod length. | ' 2539-020 | Buttom bolt Max_14 2 300
1
! E 00 Sold separatery
| O00N [m) oo 0o (o [m)
! 1 i Code No. Particulars Sty | Price (veny Remarks
1 1
i : S 020 247 | S b g0 2 | o
tooomooo-o2-d | omaoos ) 2521.080 0404398 | Qliilizer por 4% 538 o 2 1,000
L V% 0404711 | WS S iina be D E 2 1,000 | ax 555
e
v " \ 0404720 | X biomtoeperer 4| 2000 | Rilrmintn g bius e
. ' RN cwore17 | SRV Bt a7 | 3 | _zeo0
4\ 0 O Caution 1018 ps2a001 crow a1 | S g bl N T ey
0000000000000 0414-105 | EEZ1)\ 'Seosan 1 1200 | B1% Gid separatery
(25130400 00000000 S oan 105 | EE2 St B 2 | wew [D@580050D,
ssz-nooooooood
Makefsure todus_e gnly Hirobo Soooooooooma oatazzs | Segl IO N 3,800
manufactured pitch gauges (Mixing arm rod) 5500-061 | Brg. @ 4% @ 9x 4 ZZ 2 1,200
(2513-040). i 2505007 | MARZO DD o 200
. I@ 2506-042 FW 2.6x 5x 0.5T 10 300
AD O Caution 511018 | D000 000 M2x 65(@ 50100 )| 4 500
Cross member M2x_ 65 (withe 5 ball)
000 08 2521078 | Gl 250t el 2 500
ooooooo Grease ooooooo o (oD 2521-080 | Coilar 262 4% 128 2 500
Larger inner diameter Smaller inner diameter 2522-021 | A o roa M a0 2 20 s 500
OO 000000 M2x 65
0404-347(L.=490) 2522-029 | Adjust rod M2x 65 5 500
( - ) EX@ 501 0 1
0404-348(L=535) 2525006 | EX® 5l 10 1.000
0404-711(L=555 2531-001 | M3x 35S 10 300
- goooog ( ) o 5531-003_| _M4x 4SS 10 300
ogooogo 2532-021 | M4x 10 CS 10 600
2532-030 M2.6x 8CS 10 800
oo 000000000000 2532-031_| M2= 6CS 10 800
Make sure to (Stabilizer control rod) ™
2532-044 000000000 Max 35CS 2 400
apply grease. - Hardened drag bolt M4x 35CS
poooobooo ooooo 2604-001 2532-049 | M2.6x 15CS 10 800
Blade holder Grooves are on the inside N
ﬁﬁif?ﬁ<§rb@77j’£¢(* HIROS0 LMAED
Brg. g7x 2150 0 0 0 ‘@Y ~2531-001 Dm_*;kﬁﬁﬂ 138 FUKAWA-CHO, FUCHU-SHI,
Beari ng @7x @15 thrust 000000000138 0726-0004 HIROSHIMA-PREF., JAPAN. O 726-0004
TELE 084740-0088) 0 0 FAX:45-7670 TEL:81-847-40-0088 FAX:81-847-45-7670

hitp//model.hirobo.co.jp/




